HoprPiING GREEN SaMs & SMITH
PROFESSIONAL ASSOCIATION

ATTORNEYS AND COUNSELORS
JAMES 5, ALVES

ARY V.
BRIAN H. BIBEAU 123 SOUTH CALHOUN STREET z:SHA\;LF;ER;EDTROVICH
EL%T:RED i.gsmzﬁ;:anl POST GERGE BOX afis DAVID L. POWELL
REVIN & govinuTen WILLIAM D. PRESTON

' LL. AROLYN 5.
gl lirig s tetnd TALLAHASSEE, FLORIDA 22314 c LYN 5. RAEPPLE

DOUGLAS S. RO
WILLIAM H. GREEN ROBERTS

(850) 222-7500 D. KENT SAFRIET
WADE L. HOPPING GARY P. SAMS
GARY K., HUNTER, JR. FAX (B50) 224-855 | /:.\/ :

TIMOTHY G, SCHOENWALDER

JONATHAN T. JOHNSON

OBERT P, SMITH
LEIGH H. KELLETT BAX(R SIS 2553415 STENGLE
ROBERT A. MANNING LiG ‘STU.ART
FRANK E. MATTHEWS W |

VE SYKES
RICHARD D, MELSOMN -
ANGELA R. MORRISON OF CoUNSEL
[...]
(a) The name, address, and telephone number of each petitioner; the Department permit identification

number and the county in which th& subject matter or activity is located;
(b) A statement of how and when each petitioner received notice of the Departrnent action;
(c) A statement of how each petitioner’s substantial interests are affected by the Department action;

(d) A statement of the material facts disputed by the petitioner, if any,;
(e) A statement of facts that the petitioner contends warrant reversal or modification of the Department

action;
() A statement of which rules or statutes the petitioner contends require reversal or modification of the

~ Department action; and
() A statement of the relief sought by the petitioner, stating precisely the action that the petitioner

wants the Department to take.

1 PRELIMINARY DRAFT




Because the administrative hearing process is designed to formulate final agency action, the ﬁli-ng o'f a
petition means that the final action of the Depariment may be different from the position taken by it in this
notice of intent, Persons whose substantial interests will be affected by any such final decision of the
Department on the application have the right to petition to become & party 1o the proceeding, in accordance
with the requirements set forth above.

Any person may elect to pursue mediation by reaching & mediation agreement with all parties to the
proceeding (which includes the Department and any person who has filed a timely and sufficient petition for
a hearing) and by showing how the substantial interests of each mediating party are affected by the action or
proposed action of the Department. The agreement must be filed in {received by) the Department of
Environmental Protection, Office of General Counsel, Mail Station 35, 3900 Commonwealth Boulevard,
Tallahassee, Florida 32399-3000, by the same deadline as set forth above for the filing of a petition.

The agreement to mediate must include the following:
(a) The name, address, and telephone number of each petitioner; the name, address, and telephone

number of the petitionar’s representative, if any; the Department permit identification number and the county
in which the subject matter or activity is located,

(b) The name, address, and telephone number of the mediator selected by the parties, or a provision for
selecting a mediator within a specified time;

{¢) The agreed allocation of the costs and fees associated with the mediation,

(d) A statement of all disputed issues of material fact. If there are none, the petition must so indicate;

(¢) The date, time, and place of the first mediation session, or a deadline for holding the first session, if

o mediator has yet been chosen;
(f) A concise statement of the ultimate facts alleged, as well as the rules and statutes which entitle the

petitioner to relief; and

{g) Either an explanation of how the substantial interests of each mediating party will be affected by the
action or proposed action addressed in this action or a statement clearly identifying the petition for hearing
that each party has already filed, and incorporating it by reference; and

(h) The signatures of all parties or their authorized representatives,

As provided in section 120,573 of the Florida Statutes, the timely agreement of all parties to mediate
will toll the time limitations impased by section 120.569 and 120.57 for requesting and holding an
administrative hearing. Unless otherwise agreed by the parties, the mediation must be concluded within
sixty days of the execution of the agreement. If mediation results in settlement of the administrative dispute,
the Department must enter a final order incorporating the agreement of the parties. Persons whose
substantial interests will be affected by such a modified final decision of the Department have a right to
petition for a hearing only in accordance with the requirements for such petitions set forth above, and must
therefore file their petitions within fourteen days of receipt of this notice. If mediation terminates without
settlement of the dispute, the Department shall notify all parties in writing that the administrative hearing
processes under section 120.569 and 120.57 remain available for disposition of the dispute, and the notice
will specify the deadlines that then will apply for challenging the agency action and electing remedies under

those two statutes,

The application is available for public inspection during normal business hours, 8:00 a.m. to 5:00
p.m., Monday through Friday, except legal holidays, at Northwest District, Florida Dept. of Environmental
Protection, 160 Governmental Center, Pensacola, FL. 32501-5794,

2 PRELIMINARY DRAFT




' Laixc Merial Development WWTF

FLA184136-001-DW3R

STATEMENT OF BASIS
FOR

STATE OF FLORIDA DEPARTMENT OF ENVIRONMENTAL PROTECTION

PERMIT NUMBER:

FACILITY NAME:

FACILITY LOCATION:

NAME OF PERMITTEE:

PERMIT WRITER:

DOMESTIC WASTEWATER FACILITY PERMIT

FLA184136

Lake Merial Development WWTF
Lake Merial, Bay County
Martin 1. Goldsmith

Tariq Mian

BASIS FOR EFFLUENT AND RECLAIMED WATER LIMITS AND MONITORING REQUIREMENTS
{INCLUDING EFFLUENT MONITORING REQUIREMENTS)

The following table provides the basis for Part 1. A. provisions for Land Application System R-0)

Parameter Limit Basis Rationale
Flow (MGD) 0.098 Annual Average §2-600.400(3)(b) FAC
BOD, Carbonaceous 20.0 Annual Average 62-610.510 & 62-600.740(1)}{b)1.a. FAC
5 day, 20C (mg/L) 300 Monthly Average 62-600.740(1)(b)1.b. FAC

45.0 Weekly Average 62-600.740(1)(b)1.c. FAC

60.0 Single Sample Max. 62-600.740(1)(b}1.d. FAC
Solids, Total 20.0 Annual Average 62-610.510 & 62-600.740(1)(b)1.a. FAC
Suspended (mg/L) 30.0 Monthly Average 62-600.740(1)(b)1.b. FAC

45.0 Weekly Average 62-600.740(1)(b}1.c. FAC

60.0 Single Sample Max. 62-600.240(1)(b}1.d. FAC
pH (s.u) 6.0 to 8.5 | Minimum and 62-600.445 FAC

Maximum

Coliform, Fecal 209 Annual Average 62-610.510 & 62-600.440{4)(c)!. FAC
{(#/100ml} 200 Monthly Geo. Mean 62-600.440(4)(c)2. FAC

400 90th Percentile 62-600.440(4)(c)3. FAC

800 Single Sample Max, 62-600.440(4)(c)4. FAC
Total Residual 0.5 Minimum 62-610.510 & 62-600.440(4)(b) FAC
Chlorine (For
Disinfection) -
(mg/L)
Nitrogen, Nitrate, 12.0 Single Sample Max. 62-610.510(1) FAC
Total (as N) (mg/L) :
Monitoring - All Parameters 62-601 FAC & 62-699 FAC and/or BPJ of permit
Frequency and writer
Sample Type
Sampling Location - All Parameters 62-610.513 FAC

PRELIMINARY DRAFT




“Lake Merial Development WWTF
FLA184136-001-DW3IR

The following table provides the basis for Part . B. provisions.

Other Limitations and Monitoring Requirements:

Parameter Limit Basis Rationale
Flow (mgd) 0.098 Annual Average 62-600.400(3)(b)FAC
BOD, Carbonaceous | Report | Monthly Average 62-601.300(1}FAC
5 day, 20C (mg/l)
Solids, Total Report | Monthly Average 62-601.300(1)FAC
Suspended (mg/l)
RESIDUALS MANAGEMENT

The applicant intends to land apply its residuals but at the time of application did not have an
arrangement with any residuals haulers and agreed to provide that information prior to completion
of construction. The permit requires that an application for minor modification with acceptable
Agricultural Use plan be submitted at least 30 days prior to completion of construction.

INDUSTRIAL PRETREATMENT REQUIREMENTS

At this time, the facility is not required to develop an approved industrial pretreatment program,
However, the Department reserves the right to require an approved program if future conditions

warrant.

INSPECTION REPORT

Attached

CONSTRUCTION SCHEDULE

Notice of Intent to Issue April 14, 2000
Notice of Permit May 15, 2000
Commence Construction May 20, 2000

Submittal of the Agricultural Use Plan July 10, 2000

Completion of Construction August 10, 2000
Begin Reuse or Disposal August 20, 2000
Operationa] Level Attained August 20, 2000

2 PRELIMINARY DRAFT




’ Lake Merial Development WWTF

FLA184136-001-DWIR

APPLICABLE RULES

The following were used as the basis of the permit limitations/conditions:

a. FAC refers to various portions of the Florida Administrative Code.

The effective dates of FAC Rule Chapters cited in the table are as follows:

Chapter
62-4

62-302
62-520
62-550
62-600
62-601
62-610
62-620
62-640
62-650
62-699

b. FS refers to various portions of the Florida Statutes

Effective Date

10-16-95
12-26-96
12-09-96
12-05-96
12-24-96
12-24-96
(8-08-95
12-24-96
03-30-98
12-24-96
05-20-92

c. CFR refers to various portions of the Code of Federal Regulations, Title 40

d. BPJrefers to Best Professional Judgment

P.E. CERTIFICATION

Application No. FLA184136-001-DW3R

Applicant: Lake Merial Development WWTF

I HEREBY CERTIFY that the engineering features described in the referenced application (provide/do not
provide) reasonable assurance of compliance with the applicable provisions of Chapter 403, Florida
Statutes, and Florida Administrative Code Title 62. However, ] have not evaluated and [ do not certify
aspects of the propoesal outside of my areas of expertise (including but not limited to the ¢lectrical,

mechanical, structural, hydrological, and geologic features).

Neal A. Rogers, Jr., P.E.
Fla. P.E. Reg. No. 43666

Domestic Wastewater Permitting

Section supervisor

Northwest District Office

Date

PRELIMINARY DRAFT




Department of
Environmental Protection

Northwest District
} 60 Governmental Center

David B. Seruhs

b Bush
éiverunsor Pensacola, Florida 32501-5794 Secretary
PERMITTEE: PERMIT NUMBER: FLA 184136 (Minor)
PA FILE NUMBER: FLA184136-001-DW3R

ISSUANCE DATE:

Lake Merial Development
EXPIRATION DATE: March 1, 2005

RESPONSIBLE AUTHORITY:

Mr. Martin J Goldsmith, President
Lake Merial Development

11515 Old Bicycle Road

Panama City, FL. 32404

(850) 763-5200

FACILITY:

Lake Merial Development WWTF
N 172 of NW 144 - 5§17, TiS, R14W
L.ake Merial, FL 32404

Bay County
Latitude: 30° 24" 25" N Longitude: 85° 24’ 25" W

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the Florida Administrative
Code. The above named permittee is hereby authorized to construct and operate the facilities shown on the application and
other documents attached hereto or on file with the Department and made a part hereof and specifically described as follows:

TREATMENT FACILITIES;

A new 0.098 MGD secondary treatment process wastewater treatment plant with single stage nitrification denitrification
process. The compoenents consists of a single influent box fitted with dual cleaned bar screen, an anoxic tank within cast in
place concrete basin and a surface mixer, an aeration basin fitted with a high speed surface aerator, a mixed liquor recycle
pumping station with four submersible pumps, two rectangular secondary clarifiers, a return sludge pumping system, duat
circular chlorine contact basins with chlorination system, a v-notch effluent measurement device, four rapid infiltration
basins, a single aerobic digester with mechanical acration and a supernatant decanter with dual transfer pump connections,
and a standby power generator capable of operating all equipment with automatic transfer switch.

REUSE:

Land Application: A new 0.098 MGD average annual daily flow permitted capacity rapid infiltration basin land application
system (R-001). R-001 consists of four infiltration basins totaling 3.67 acres. The site is located approximately at latitude

30° 24' 25" N, longitude 835° 40'2" W,
IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth in Pages 1 through 15
of this permit. PRELIMINARY DRAFT

“More Protection, Less Process”

Printed on recycled poper,




PERMITTEE: Lake Merial Development PERMIT NUMBER: FLA134136
’ Mr. Martin ] Goldsmith, President EXPIRATION DATE: March 1, 2005
11515 Old Bicycle Road . -

Panama City, FL 32404

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

A. Reuse and Land Application Systems

1. During the period beginning upon placing the new facilities into operation and lasting through the expiration date of this permit, the permittee is
authorized to direct reclaimed water to Reuse System R-001. Such reclaimed water shall be limited and monitored by the permittee as specified
below:
Reclaimed Water Limitations Monitoring Requirements ’
Y Annual Montbly Weekl Singl Monitori Monitoring
) ] y ingle onitoring , Lecation Sit X
Parameter Units Maxr/Min Average | Average | Average | Sample Frequency Sample Type Nn::erl ¢ P
Flow MGD Maximum 0.098 - - - S Days/Week Flow-meter FLW-01 See
Cond.A3
BOD, Carbonaceous 5 day, 20C mg/l Maximum 20.0 300 45.0 60.0 Monthly Grab EFA-O1
Sotids, Total Suspended mg/L Maximum 200 30.0 45.0 60.0 Monthly Grab EFA-01
pH s, Range - - - 601085 5 DaysiWeek . Grab EFA-01
Coliform, Fecal See Permit Condition 1.A 4. Monthly Grab EFA-O1
Total Residual Chlorine (For mg/L. Minimum - - - 6.5 5 Days/Week Grab EFA-DL Sce
Disinfection) CondLAS
Nitogen, Nitrate, Total (as N) mg/l Maximum - - - 120 Monthly Grab EFA-01

2 PRELIMINARY DRAFT




PERMIT NUMBER: FLA184136

PERMITTEE: Lake Merial Developnient ‘
Mr. Martin J Goldsmith, President EXPIRATION DATE:  March 1, 2005

11515 Old Bicycle Road

Panama City, FL 32404
Reclaimed water samples shall be taken at the monitoring site focations listed in Permit Condition . A. 1. and
as described below:

Monitoring Location Description of Monitoring Location
Site Number
FLW-01 Ultrasonic flow meter in conjunction with v-notch weir
EFA-01 At the v-potch weir.

3. Ultrasonic flow meter in conjunction of a v-notch weir shall be utilized to measure flow and calibrated at least
annually. [62-601.200(17) and .500(6), 12-24-96]

4. The arithmetic mean of the monthly fecal coliform values collected during an annual period shall not exceed
200 per 100 mL of reclaimed water sample. The geometric mean of the fecal coliform values for a minimum of
10 samples of reclaimed water, each collected on a separate day during a period of 30 consecutive days
(monthly), shall not exceed 200 per 100 mL of sample. No more than 10 percent of the samples collected (the
90th percentile value) during a period of 30 consecutive days shall exceed 400 fecal coliform values per 100
mL of sample. Any one sample shall not exceed 800 fecal coliform values per 100 mL of sample. Note: To
report the 90th percentile value, list the fecal coliform values obtained during the month in ascending order.
Report the value of the sample that corresponds to the 90th percentile (multiply the number of samples by 0.9).
For example, for 30 samples, report the corresponding fecal coliform number for the 27th value of ascending
order. [62-6710.510, 1-9-96 and 62-600.440(4)(c), 12-24-96}

5. A mintmum of 0.5 mg/L total residual chlorine must be maintained for 8 minimum contact time of 15 minutes
based on peak hourly flow. {62-610.510, 1-9-96 and 62-600.440(4)(b), 12-24-96]

3 PRELIMINARY DRAFT




' PERMITTEE: Lake Merial Development PERMIT NUMBER:  FLAI84136
Mr. Martin J Goldsmith, President EXPIRATION DATE:  March 1, 2005

11515 O!d Bicycle Road

Panama City, FL 32404
2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition 1. A. 1, and
as described below:
Monitoring Location Description of Monitoring Location
Site Number
FLW-0] Ultrasonic flow meter in conjunction with v-notch weir
EFA-01 At the v-notch weir.
3. Ultrasonic flow meter in conjunction of a v-notch weir shall be utilized to measure flow and calibrated at least

annually. [62-601.200(17) and .500(6), 12-24-96]

4. ‘The arithmetic mean of the monthly fecal coliform values collected during an annual period shail not exceed
200 per 100 mL of reclaimed water sample. The geometric mean of the fecal coliform values for a minimum of
10 samples of reclaimed water, each collected on a separate day during a period of 30 consecutive days
(monthly), shall not exceed 200 per 100 mL of sample. No more than 10 percent of the samples collected (the
90th percentile value) during a period of 30 consecutive days shall exceed 400 fecal coliform values per 100